

Peribulbar Corticosteroids for Ocular Myasthenia Gravis

Rachel Lasry, MSc, Marc Gotkine, MBBS, Joshua M. Kruger, MD, PhD

Background: Ocular myasthenia gravis is treated predominantly by oral medications, with the potential for systemic adverse effects. Successful treatment has been achieved using peribulbar dexamethasone. We assessed the effect of peribulbar dexamethasone or triamcinolone (40-mg Triescence), a longer-acting corticosteroid, targeting the peribulbar area as opposed to directly injecting the affected extraocular muscle. This more convenient and secure approach holds the potential for straightforward integration within clinical environments.

Methods: Retrospective chart review.

Results: Five patients were identified that were treated with peribulbar corticosteroids. In 4 of the 5 cases, ophthalmoparesis was unilateral. One case had isolated ptosis, and 4 had both ptosis and ophthalmoparesis. Three of these 4 cases reported complete resolution of symptoms within weeks of a single injection. Improvement lasted between 5 to 6 months, and all patients responded to repeated injections.

Conclusions: Peribulbar corticosteroids can be effective in ocular myasthenia gravis. We suggest that longer-acting agents such as triamcinolone are preferable, to reduce injection frequency.

Journal of Neuro-Ophthalmology 2024;44:419–422

doi: 10.1097/WNO.0000000000002148

Ocular myasthenia gravis (OMG) can sometimes be successfully managed with cholinesterase inhibitors alone; however, oral immunosuppressive therapy is often required.¹ Systemic corticosteroids are often used in OMG, but their use is limited by adverse effects, especially long term.^{2,3}

Successful treatment of ocular conditions using peribulbar dexamethasone has been achieved but requires repeated weekly injections for up to 6 weeks.⁴ Repeated injections are inconvenient and increase the risk of orbital hemorrhage, particularly for patients who are concurrently receiving antithrombotic therapy.⁵ As such, longer-acting agents, such as triamcinolone, may facilitate treatment with fewer injections, lowering the risk of complications.

Department of Developmental Biology and Cancer Research (RL), The Hebrew University-Hadassah Medical School, Jerusalem, Israel; and Departments of Neurology (MG) and Ophthalmology (JMK), Hadassah-Hebrew University Medical Center, Jerusalem, Israel.

The authors report no conflicts of interest.

R. Lasry and M. Gotkine contributed equally to the work.

Address correspondence to Joshua M. Kruger, MD, PhD, Division of Ophthalmology, Hadassah-Hebrew University Medical Center, Kiryat Hadassah, POB 12000, Jerusalem 91120, Israel; E-mail: kruger@hadassah.org.il

© 2024 by North American Neuro-Ophthalmology Society

METHODS

Patients with acetylcholine receptor antibody–seropositive OMG presenting to the Hadassah Medical Eye Center between April 2021 and January 2023 were offered peribulbar corticosteroidal injection (PCSI) if pyridostigmine treatment failed either because of lack of efficacy or intolerable adverse effects. All patients were given detailed information about their condition and various treatment options including oral steroids and immunosuppressive agents. Declaration of Helsinki to conduct a retrospective chart review was obtained. All patients were treated with a peribulbar injection through the eyelid, generally in the inferior-temporal zone. To mitigate the risk of immediate complications, patients were monitored 20 minutes after injection using a slit-lamp examination to evaluate the anterior chamber, as well as measuring ocular pressure.

The primary objective was to induce remission of the ocular symptoms. All patients were followed up for a minimum of 6 months or at any sign of disease recurrence.

RESULTS

Five patients chose PCSI. Four patients had ocular symptoms of myasthenia gravis including ptosis, diplopia, and ophthalmoplegia, and one patient had isolated left eye ptosis. All had previously been treated with pyridostigmine, but reported clinically intolerable symptoms at recommended doses.

The first patient received peribulbar dexamethasone injections (0.75 mL of 4-mg/mL dexamethasone and 0.25 mL of 1% lidocaine). The following 3 patients were receiving antiplatelet therapy. To minimize the number of injections, we elected to substitute repeated dexamethasone injections for a single injection of triamcinolone (1.0 mL of Triescence, 40 mg/mL). All patients were able to discontinue aspirin one week before the procedure without thrombotic complications. The fifth patient was not on antithrombotic therapy but still preferred triamcinolone (1.0 mL of Triescence, 40 mg/mL) because of a desire to minimize injections. The results are summarized in Table 1.

Representative Cases

Case 1: A 90-year-old man was diagnosed with ocular myasthenia gravis. He initially presented with horizontal binocular diplopia, difficulty chewing, and right-sided face weakness. On a focused examination, the patient had marked left ptosis that obstructs the visual axis, which was alleviated after closing his eyes for 2 minutes. Treatment with pyridostigmine improved his vision, but he still

TABLE 1. Summary of the 5-case series

Case	Age	Clinical Manifestations	Diagnosis	Previous Systemic Treatment	Aspirin Therapy	Length of Disease Prior to Injection	Type of Injection	Interval Between Injections	Total Injections	Clinical Outcome
1	90	Diplopia and ptosis	Seropositive ACHR	Pyridostigmine	No	7 mo	Dexamethasone	6 mo and 5 mo	5 in single eye	6 mo and 5 mo of remission
2	75	Diplopia and ptosis	Seropositive ACHR	Prednisone and pyridostigmine	Yes	4 mo	Triamcinolone acetonide	1 injection	1 single eye	4 mo of remission
3	79	Isolated left Ptosis	Seropositive ACHR	Pyridostigmine	Yes	8 mo	Triamcinolone acetonide	4 mo	2 in single eye	4 mo of remission
4	72	Diplopia and ptosis	Seropositive ACHR + sfEMG	None	Yes	5 mo	Triamcinolone acetonide	1 injection	1 single eye	No effect
5	59	Diplopia and ptosis	Seropositive ACHR	Pyridostigmine	No	3 mo	Triamcinolone acetonide	6 mo	2 to each eye	6 mo of remission

ACHR, acetylcholine receptor; sfEMG, single-fiber electromyography.

experienced horizontal diplopia in left gaze and intermittent diplopia in the evenings. Furthermore, he could not increase the daily dose beyond 300 mg because of disabling gastrointestinal side effects. He received 3 consecutive left-eye PCSI of dexamethasone and lidocaine, which resulted in a marked improvement in vision with minimal ptosis and no significant diplopia. The patient discontinued pyridostigmine and remained symptom-free for 6 months when a recurrence of diplopia occurred. He received another PCSI in the left eye. After 5 months, the patient developed slight diplopia with a limitation of left-eye abduction and received another PCSI. The patient remained diplopia-free for 9 months after the last injection.

Case 2: A 75-year-old man patient with a history of diabetes mellitus and aspirin treatment was diagnosed with OMG, based on positive serology and single-fiber EMG. The patient's symptoms were mainly manifested as a left ptosis and diplopia in nearly all directions except upgaze. Treatment with 60-mg pyridostigmine 3 times a day was ineffective and was discontinued because of severe diarrhea. Nearly 2 months after a left-eye injection of triamcinolone (1.0 mL of Triesence, 40 mg/mL), the patient reported significant improvement with complete resolution of ptosis and diplopia for 4 months.

Case 3: A 79-year-old man with OMG experienced a severe left ptosis, despite treatment with 300-mg-daily pyridostigmine, resulting in occlusion of the visual axis for the majority of the day. After discontinuing aspirin for one week, the patient received a left-eye triamcinolone injection (1.0 mL of Triesence, 40 mg/mL). Two months after injection, the patient reported no significant ptosis. However, 4 months later, the left fatigable ptosis had redeveloped, and the patient received a second left-eye injection. One month after the second injection, there was an improvement in the ptosis.

Case 4: A 72-year-old man with a history of hypertension presented with seropositive OMG manifested by a left ptosis, a left hypotropia, and limited left-eye elevation. He opted for PCSI over systemic treatment. After discontinuation of aspirin treatment for one week, the patient received a single left PCSI of triamcinolone (1.0 mL of Triesence, 40 mg/mL). However, as of 4 months after injection, the patient reported no significant change in the severity of the ptosis or diplopia, and thus, a second injection was not administered.

Case 5: A 59-year-old man with a history of hypertension and mild diabetes mellitus developed seropositive OMG characterized by diplopia and bilateral ophthalmoparesis. Pyridostigmine was not effective and poorly tolerated at 360 mg per day. Bilateral injections of triamcinolone (1.0 mL of Triesence, 40 mg/mL) were administered, resulting in a near-resolution of diplopia and significantly improved ocular mobility within one month after injection. The patient remained diplopia-free for nearly 5 months. Six months after the last injection, the patient received a second

Downloaded from http://journals.lww.com/neuro-ophthalmology by g3N6442gfw/qRmORVYH5IAEENS8vbX1onR
tDSEmXgKZF5jB4sotUJDHHEHLxCTmMg7yJ1fbmKURUJ9g87G+TRT5P0odX8zLQgVgFSK+mmwDKH+OD11ubKhd on 09/2
4/2024

round of bilateral injections and remained asymptomatic for 3 months.

All injections were well-tolerated by all patients, with no complications observed during or immediately after the procedure. Twenty minutes after injection, all patients were asymptomatic, and their ocular examinations revealed normal findings, including a normal anterior chamber and normal ocular pressures.

CONCLUSIONS

Our study contributes to evidence supporting the use of local corticosteroids for the management of OMG, while also shedding light on the potential advantages offered by triamcinolone over dexamethasone. Specifically, our research indicates that triamcinolone, a longer-acting corticosteroid, may serve as a favorable alternative to dexamethasone by minimizing the number of injections needed to induce remission of ocular symptoms.

Local orbital steroid injections may initially appear counterintuitive in the treatment of OMG, as the pathophysiology suggests the need for a systemic approach. However, the intriguing findings by Shi et al challenge our current understanding of the underlying mechanism of autoimmunity against the extraocular muscles. In light of this, it is crucial to explore potential hypotheses that could explain the efficacy of local corticosteroids. One possibility worth investigating is the presence of lymphoid tissue within the orbit, such as the lymphoid follicles in the lacrimal gland and conjunctival-associated lymphoid tissue and among them B cells.⁶ Those B cells have been shown to predominantly secrete immunoglobulin A (IgA) as expected from plasma cells in mucosa lining.⁷ Although IgG antibodies are the primary type of antibodies involved in OMG, it is worth noting that other antibody types, such as IgA and IgM, may also be present in some cases in conjunction with IgG antibodies,⁸ and one can speculate they might be responsible in attacking the extraocular muscles. The notion that ocular myasthenia gravis may be due to local orbital autoantibody production is interesting because it would provide an explanation for the low sensitivity of serologic antibody detection because of local sequestration. Alternatively, it is conceivable that the antibodies do migrate into the orbit, but the administration of steroids somehow mitigates their damaging effects on the neuromuscular junction. Previous reports describe direct injection of corticosteroid injected into any extraocular muscles presumed to be weak.⁴ This was the case in all but one of their 14 patients. We chose to deviate from this method and to exclusively perform peribulbar injections. Corticosteroids are fat-soluble and are therefore expected to spread throughout the orbit. Furthermore, local corticosteroid injection therapy has been successful for thyroid orbitopathy without directly injecting the palsied muscles.^{9–11} Finally, we believe that a peribulbar injection is technically much easier and

also safer. Our results suggest that it is an effective alternative.

Initially, we assessed the therapeutic efficacy of peribulbar dexamethasone injection in a single patient. Building on this proof of concept, we aimed at reducing the risk of serious orbital hemorrhage, resulting from consecutive weekly injections, particularly among individuals under antithrombotic therapy. Thus, we further tested the effectiveness of triamcinolone, a longer-acting corticosteroid in inducing remission of ocular symptoms. In 3 of the 4 cases, a single injection of triamcinolone was associated with a near-complete resolution of the symptoms within weeks and persisted for a duration of 4 to 6 months.

We believe that using triamcinolone for OMG not only offers advantages for patients receiving antithrombotic therapy⁵ but also ensures enhanced safety for individuals at risk of clinical deterioration under systemic corticosteroid treatment. In fact, the use of systemic steroid treatment for purely ocular symptoms of MG requires a careful balance between potential benefits and the risks of serious side effects. Although steroid treatment can improve ocular symptoms in some patients, it can also cause significant systemic side effects, including weight gain, mood changes, increased blood pressure, and elevated blood sugar levels, as well as long-term complications.^{2,3} Despite the potential benefits of steroid treatment, oral drug therapy with steroids or pyridostigmine has limited effectiveness in treating OMG symptoms. Only around 20% of patients achieve relief with these treatments, and symptom recurrence is common once steroid dosages are decreased.¹² Furthermore, none of the patients treated with pyridostigmine have experienced complete relief of ocular manifestations.¹³

Triamcinolone injections are successfully used for treating various conditions,¹⁴ including orbital ophthalmopathy, but they carry the risk of potential complications.^{9–11} These may include increased intraocular pressure, mild ptosis, and, in rare cases, central retinal artery occlusion (CRAO).^{15,16} Unlike dexamethasone, a liquid steroid solution with a lower risk of CRAO, triamcinolone has been found to form larger and denser aggregates compared with other steroids.¹⁷ These larger particles can potentially cause vascular occlusion by blocking smaller blood vessels in the eye.^{18,19} To address concerns associated with CRAO, a recent study suggested a safer injection technique involving an intravenous cannula or a 24-gauge intravenous catheter for delivering triamcinolone.²⁰ This novel technique was successfully implemented in one patient (case 4) and holds promise for using triamcinolone with safer settings in the future.

This retrospective study revealed favorable outcomes with administration of dexamethasone or triamcinolone through PCSI in the management of OMG, supporting its use as an alternative to oral immunosuppressive agent. Nonetheless, the small number of cases included in the

study, the selection bias of patients, and the nature of retrospective design require more extensive clinical trials to assess whether this strategy should be implemented as first-line therapy for OMG.

STATEMENT OF AUTHORSHIP

Conception and design: M. Gotkine, J. Kruger; Acquisition of data: R. Lasry, J. Kruger; Analysis and interpretation of data: R. Lasry, M. Gotkine, J. Kruger. Drafting the manuscript: R. Lasry; Revising the manuscript for intellectual content: R. Lasry, M. Gotkine, J. Kruger. Final approval of the completed manuscript: R. Lasry, M. Gotkine, J. Kruger.

REFERENCES

1. **Shah YS**, Henderson AD, Carey AR. Effect of initial prednisone dosing on ocular myasthenia gravis control. *J Neuroophthalmol*. 2021;41:e622–e626.
2. **Benatar M**, McDermott MP, Sanders DB, et al. Muscle Study Group MSG. Efficacy of prednisone for the treatment of ocular myasthenia (EPITOME): a randomized, controlled trial. *Muscle Nerve*. 2016;53:363–369.
3. **Pascuzzi RM**, Coslett HB, Johns TR. Long-term corticosteroid treatment of myasthenia gravis: report of 116 patients. *Ann Neurol*. 1984;15:291–298.
4. **Shi M**, Ye Y, Zhou J, Qin A, Cheng J, Ren H. Local use of dexamethasone in the treatment of ocular myasthenia gravis. *BMC Ophthalmol*. 2020;20:432.
5. **Huebert I**, Heinicke N, Kook D, et al. Dual platelet inhibition in cases of severe retrobulbar hemorrhage following retrobulbar and peribulbar anesthesia. *J Cataract Refract Surg*. 2015;41:2092–2101.
6. **Knop E**, Knop N. The role of eye-associated lymphoid tissue in corneal immune protection. *J Anat*. 2005;206:271–285.
7. **Knop E**, Knop N, Claus P. Local production of secretory IgA in the eye-associated lymphoid tissue (EALT) of the normal human ocular surface. *Invest Ophthalmol Vis Sci*. 2008;49:2322–2329.

8. **Link H**, Olsson O, Sun J, et al. Acetylcholine receptor-reactive T and B cells in myasthenia gravis and controls. *J Clin Invest*. 1991;87:2191–2196.
9. **Lee JM**, Lee H, Park M, Baek S. Subconjunctival injection of triamcinolone for the treatment of upper lid retraction associated with thyroid eye disease. *J Craniofac Surg*. 2012;23:1755–1758.
10. **Alkawas AA**, Hussein AM, Shahien EA. Orbital steroid injection versus oral steroid therapy in management of thyroid-related ophthalmopathy. *Clin Exp Ophthalmol*. 2010;38:692–697.
11. **Weijtens O**, Schoemaker RC, Lentjes EG, Romijn FP, Cohen AF, van Meurs JC. Dexamethasone concentration in the subretinal fluid after a subconjunctival injection, a peribulbar injection, or an oral dose. *Ophthalmology*. 2000;107:1932–1938.
12. **Park KA**, Oh SY. Treatment for diplopia in patients with myasthenia gravis. *Graefes Arch Clin Exp Ophthalmol*. 2013;251:895–901.
13. **Kupersmith MJ**, Ying G. Ocular motor dysfunction and ptosis in ocular myasthenia gravis: effects of treatment. *Br J Ophthalmol*. 2005;89:1330–1334.
14. **Pereira LS**, Ávila MP, Salustiano LX, Paula AC, Arnhold E, McCulley TJ. Intravitreal triamcinolone acetonide injection in a rodent model of anterior ischemic optic neuropathy. *J Neuroophthalmol*. 2018;38:561–565.
15. **Gaur N**, Singh P, Chawla R, Takkar B. Triamcinolone emboli leading to central retinal artery occlusion: a multimodal imaging study. *BMJ case Rep*. 2017;2:22.
16. **Shorr N**, Seiff SR. Central retinal artery occlusion associated with periocular corticosteroid injection for juvenile hemangioma. *Ophthalmic Surg*. 1986;17:229–231.
17. **Derby R**, Lee SH, Date ES, Lee JH, Lee CH. Size and aggregation of corticosteroids used for epidural injections. *Pain Med*. 2008;9:227–234.
18. **Wilson RS**, McGrew RN, White HJ. Bilateral retinal artery and choriocapillaris occlusion following the injection of long-acting corticosteroid suspensions in combination with other drugs: II. Animal experimental studies. *Ophthalmology*. 1978;85:975–985.
19. **Henkind P**. Ballotini occlusion of retinal arteries. Collateral vessels. *Br J Ophthalmol*. 1966;50:482–495.
20. **Rubenstein JA**, Chang CC, Idowu OO, Winn BJ. Intravenous catheter employed in peritrochlear injection of triamcinolone in the treatment of trochleitis. *Ophthalmic Plast Reconstr Surg*. 2021;37:280–283.